Peerless-AV PLP-UNM-S - Installation User Manual

Loading...
Peerless-AV PLP-UNM-S - Installation User Manual

Installation and Assembly - Universal Adapter Bracket for 22" - 46" LCD Screens

Models: PLP-UNM, PLP-UNM-S,

PLP-UNMP, PLP-UNMP-S

IMPORTANT! Read instruction sheet before you start installation and assembly.

Before you begin, make sure all parts shown are included with your product.

Parts List

 

PLP-UNM

PLP-UNM-S PLP-UNMP

PLP-UNMP-S

 

Description

Qty

Part #

Part #

Part #

Part #

 

AA adapter plate

1

201-1016

201-4016

201-1016

201-4016

 

 

BB adapter bracket

2

201-1512

201-4512

201-1515

201-4515

 

 

CC allen wrench

1

560-9646

560-9646

560-0072

560-0072

 

 

DD M5 x 10mm screw

4

520-1063

520-1063

520-9250

520-9250

 

 

AA

 

 

 

 

 

 

 

 

 

 

 

 

BB

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

CC

Used with specific mounts only DD

1 of 5

ISSUED: 06-01-06 SHEET #: 202-9145-4 08-08-12

Security Adapter Bracket Fasteners

M4 x 12 mm

(4)

M5 x 12 mm

(4)

M6 x 12 mm

(4)

510-1079

 

520-1064

 

520-1050

 

M4 x 25 mm

(4)

M5 x 25 mm (4)

M6 x 25 mm (4)

510-1082

 

520-1122

520-1211

I.D. .26" (6.6 mm) (4)

I.D. .203" (5.16 mm) (4)

540-1058

540-1040

Phillips Adapter Bracket Fasteners

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

M4 x 12 mm

(4)

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

M5 x 12 mm

(4)

M6 x 12 mm (4)

504-9013

 

520-1027

 

520-1128

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

M5 x 25 mm

(4)

 

 

 

 

M4 x 25 mm

(4)

 

 

 

 

M6 x 25 mm

(4)

504-1015

 

520-9543

 

520-1208

 

I.D. .26" (6.6 mm) (4)

I.D. .203" (5.16 mm) (4)

540-1058

540-1040

2 of 5

ISSUED: 06-01-06 SHEET #: 202-9145-4 08-08-12

+ 3 hidden pages